



TESTHUB LABORATORIES L.L.C

Issued To:**Legoplast Plastic Manufacturing L.L.C**

PO Box:566481

Jebel Ali Industrial Area,

Dubai, United Arab Emirates.

TEST REPORT

Sample Number	: S2-250421-02	Receiving Date	: 21/04/2025
Sample Description	: Wheel Spacer (CPS75)	Date of Test	: 22/04/2025
Sample Size	: 75mm	Report Date	: 22/04/2025
Test Method	: TH-IP-AD-002	Request No	: Q2-250421-02
Client Ref.	: 75MM/3" Cover	Report No	: R2 250421-02
Method Variation	: Nil	Tested by	: EMP ID:011

Test Temperature & Humidity: 23°C / 50%

Test Results

Test	Test Orientation	Load Applied (N)	Load Applied (kg)	Observation
Load Test	Vertical	1452	148	Sample Deformed

Remark: Test pictures are given in Annex A.



Signed for and on behalf of Testhub Laboratories LLC

Salman Faris T

Laboratory Supervisor / Advanced Material Department

This report shall not be reproduced, unless in its entirety, without written approval from Testhub Laboratories. The results relate only to the material or product analyzed. The information's supplied by the customer can affect the validity of result.



ANNEX A

BEFORE TEST



AFTER TEST



End of Report

